

# Test Certificate

<b>COMPANY</b>	<b>GNS</b>
<b>ADDRESS</b>	<b>P.O. Box 3007 – Mourisca do Vouga 3754-901 Águeda (PORTUGAL)</b>
<b>CERTIFICATE No</b>	<b>26216</b>


## Multipoint lock "7715"

TEST	RESULT
Durability of deadbolt (50.000 cycles) (section 6.3.2 of UNE-EN 12209:2004)	CORRECT
Durability of latchbolt without load (200.000 cycles) (section 6.3.1 of UNE-EN 12209:2004)	CORRECT

**DATE** 26<sup>th</sup> November 2010

This document is only valid when attached to the test report 26216, where the results of all tests are included.

The results obtained in these tests only refer to the simple(s) tested at this laboratory on the dates stated above and do not mean infer in themselves a feature of production quality.

  
Signed: Maite Gurrutxaga  
Technical Manager of Accreditation